BRAND-NEW
9" GENERATION

RIGGING & ASSEMBLY
INSTRUCTION

ECO MODEL AND ADDITIONAL EQUIPMENT

".-'-."‘.l".'"u"'.-'.|H:’de".l"l.-'d'y'.I]f:’L



Preface

HEATAWAY

"MORE COST EFFECTIVE
WITH WORLD CLASS QUALITY"

This installation manual has been prepared as a qguide for assembling and

installing the 9th Generation Evaporative Condenser, designed for high efficiency,
durability, and cost-effectiveness with premium stainless steel materials.

The manual provides detailed step-by-step instructions, from the initial assembly
of individual components to the installation of additional equipment. For models with

varying footprints, users can refer to the table provided in this manual for specific
assembly guidelines to ensure smooth and accurate installation.

We sincerely hope that this manual will serve as a valuable resource for users and
facilitate efficientinstallation processes.

Footprint Model Footprint Model
ECS-0510-07092-5 EC9-2250-1018C-S
ECS-0620-07092-5 EC9-2520-1018C-M

7'X 9 ECS-0710-0709C-S o EC9-2550-1018C-S

(23x27m) | EC9-0750-0709C-S BEOXX;S EC9-2860-1018C-M
ECS-0860-0709C-L (3O0X55m) | -5 5590-1018C-L
ECS-0910-0709C-L EC9-3120-1018C-M
EC9-0960-0712C-L EC9-3250-1018CL
ECS-1000-0712C-5
£C9-1120-0715C-M EC9-1650-1212C-5

7'X 12" EC9-1200-0712C-L ECS-1890-1212C-M

(23X36m) | EC9-1270-0712C-M 12'X1e’ EC3-1380-1212C-L
09-1370-0715C-1 EC9-2350-1212C-M
C9-1410-0715C.L EC9-2460-1212C-L
ECS-1300-0718C-5 EC9-2600-1218C-S
ECS-1520-0718C-L EC9-2950-1218C-S
ECS-1570-0718C-5 12'X18' EC9-3010-1218C-M

7'X 18" EC9-1/50-0718C-M (36X55m) | EC9-3400-1218C-M

(23x55m) | EC971/60-0718C-5 EC9-3730-1218C-M
ECS-1550-0718C-M EC9-3900-1218C-L
ECS-2060-0718C-M
EC9-2140-0718C-L
EC9-2200-0718C-L
ECS-1400-1012C-S
EC3-1600-1012C-M

o ECS-1660-1012C-L

: 3.1OOXX3_1:m , | ECo-1840-1012C-M
ECS-1920-1012C-L
ECS-2000-1012C-M
EC9-2080-1012C-L




— —
=

seaamay 1able of Contents

1. Installation outline
2. Installation Tool list

3. Installation Manual of ECS Model

7'X9
(23X27m])

7' X12'
(23X3.6m])

7'X18'
(23X55m)

10'X1e
(3.0X36m)

10'X 18’
(3.0 X5.5m])

l2'X 12
(36X3.6m)

12'X18'
(3.6 X5.5m)

EC9-0510-0709C-S
EC9-0620-0709C-S
ECS-0710-0709C-S
EC9-0750-0709C-S
ECS-0860-0709C-L
ECS-0910-07038C-L

EC9-0960-0712C-L
EC9-1000-0712C-S
ECS-1120-0712C-M
ECS-1200-0712C-L
EC9S-1270-0712C-M
EC9-1320-0712C-M
ECS-1370-0712C-L

EC9-1410-0712C-L

EC9S-1300-0718C-S
EC9-1520-0718C-L
EC9-1570-0718C-S
ECS-1750-0718C-M
EC9-1760-0718C-S
EC9-1990-0718C-M
EC9-2060-0718C-M
EC9-2140-0718C-L
ECS-2200-0718C-L

EC9-1400-1012C-S
EC9S-1600-1012C-M
EC9S-1660-1012C-L
ECS-1840-1012C-M
EC9-1920-1012C-L
EC9-2000-1012C-M
EC9-2080-1012C-L

EC9-2250-1018C-S
EC9-2520-1018C-M
EC9-2550-1018C-S
EC9-2860-1018C-M
EC9-2990-1018C-L
EC9-3120-1018C-M
EC9-3250-1018C-L

EC9-1650-1212C-S
EC9-1890-1212C-M
EC9S-1980-1212C-L
EC9S-2150-1212C-M
EC9-2350-1212C-M
EC9-2460-1212C-L

EC9-2600-1218C-S
EC9-2950-1218C-S
ECS-3010-1218C-M
EC9-3400-1218C-M
EC9S-3730-1218C-M
EC9-3900-1218C-L

N

—
O
N



— —
=

HEATAWAY

Table of Contents

3. Installation Additional Equipment of ECS

Water Cooling Coil

Standby Water pump

Ladder

Platform

Top Handrail

Cage

Single layer of Water cooling Cail
Double layer of Water Cooling Cail

Additional Standby Water pump

Standard Ladder and Customize Ladder

Platform for footprint Length 9’
Platform for footprint Length 12’
Platform for footprint Length 18"

Standard Top Handrail

Standard cage
Addition cage

—
nJ
Us]

=
L
nJ

—
N

—
U1



e Installation outline

HEATAWAY]

The assembly process of the Evaporative Condenser is outlined in a
clear and systematic manner, starting with the basin section, followed by the
coil section, and concluding with the fan section. Each step is detailed and

accompanied by corresponding illustrations to ensure accuracy and ease of

assembly.

Step3
FAN Section

Step?2

Coil Section

Stepl

Basin Section



—
—

mearaway)  INSTallation Tool list

To assist with tooling for the assembly of an Evaporative
Condenser ECY

1. Impact Wrench
2. Sockets (Size M6 M8 M10 M12 M16 M20)

3. Combination Wrenches (Size M6 M8 M10 M12 M16 M20)
4. UniversalJoint

5. Silicone Sealant Gun

33000y

13080

38700
Impact Wrench Sockets

|I 1

FT ,_.é‘ !:J
-ril,—r
iC rr
¢
C

Combination Wrenches Universal Joint

Silicone Sealant Gun



BRAND-NEW
9" GENERATION

[HEATAWAY]

RIGGING & ASSEMBLY
INSTRUCTION

Footprint

\Vi[alal=]

EC9-0510-0709C-S
EC9-0620-0709C-S -
EC9-0710-0709C-S
FCS-0750-0709C-5
ECS-0860-0709C-L

ECS-0910-0709C-L

www.heataway.net



. |
—

[HEATAWAY]

Piping Connection

——

RIEATARATY

N5 N3
PIPING CONNECTION
MARK DESCRIPTION aTyY SIZE THREAD VALVE

N1 REFRIGERANT INLET 2 L" =

N? REFRIGERANT QUTLET ? £" =

N3 |MAKE UP WATER 1 /g BSPTIF BALL VALVE
N. | OVER FLOW 1 BSPTIM) -

N5 | DRAIN 1 r BSPTIF) BALL VALVE
N6 | QUICK REFILL 1 2 BSPTIF) | BALL VALVE




@Tﬁ Basin Section Assembly

Step 1:Move Basintoinstall area for prepare to assembly pump
support

TIGHTENING TORQUE (A2-70]
H TORQUE (Nm)
& 10
] 170
1] 3340
12 510
16 1800

ECS RIGGING & ASSEMBLY INSTRULCTION



@—% Basin Section Assembly

Step 2 : Water Deflect Assembly

= i“; HEX BOLT
8 M6x1.25x20L
HEX.LOCK NUT
MBx1.25
- WASHER M6
. " SPRING WASHER
R M6
K HEX BOLT
i M8x1.25x20L
TIGHTENING TORQUE (AZ-70) _ WING NUT M8
H TORQUE (Nm) “x WASHER M8
] 10
B 114
{11 33.0
12 51.0
16 1500
10

ECS RIGGING & ASSEMBLY INSTRULCTION



i

Basin Section Assembly

Step 3 Piping and Valve Assembly

TIGHTENING TORQUE (A2-70]
H TORQUE (Nm)
& 10
] 170
1] 3340
12 510
16 1800

ECS RIGGING & ASSEMBLY INSTRULCTION

PIPE OVER FLOW

BOLT M8x1.25x40L

NR GASKET

WASHER FOR M8
HEX.LOCK NUT M8X1.25

BALL VALVE

DRAIN WATER PIPE
BOLT M8x1.25x30L
SPRING WASHER M8
WASHER FOR M8
NR GASKET
HEX.LOCK NUT M8X1.25

PIPE WITH STRAINER
WING SCREW - M8 x 12
WASHER

BALL VALVE

FLOAT VALVE

WASHER FOR M8

NR GASKET

PIPE MAKE UP WATER 2"
FLOAT VALVE

BOLT M8x1.25x30L
SPRING WASHER M8
HEX.LOCK NUT M8X1.25

BALL VALVE

DRAIN WATER PIPE
BOLT M8x1.25x30L
SPRING WASHER M8
WASHER FOR M8

NR GASKET
HEX.LOCKNUT M8X1.25

11



e Basin Section Assembly

EATRNAT)

Step 4: Water Pump Base Assembly

HEX.BOLT M10x1.5x25L
WASHER FOR M10
HEX.NUT LOCK M10x1.5

TIGHTENING TORQUE (A2-70]
H TORQUE (Nm)
& 10
] 170
1] 3340
12 510
16 1500

ECS RIGGING & ASSEMBLY INSTRULCTION

WASHER

D

Ll e

HEX.BOLT M10x1.5x35L
WASHER FOR M10

SPRING WASHER FOR M10
HEX.NUT M10x1.5

HEX.BOLT M10x1.5x30L
WASHER FOR M10

SPRING WASHER FORM10
HEX.NUT M10x15

HEX.BOLT M10x1.5x35L
WASHER FOR M10
SPRING WASHER FOR M10
HEXNUT M10x15

1e



i

Basin Section Assembly

Step 5: Water Pump pipe Assembly

HEXNUT M20x2.5
SPRING WASHER FOR M20
WASHER FOR M20

HEX BOLT M20x2.5x70L

HEX NUT M12x1.75
SPRING WASHER FOR M12
WASHER FOR M12

HEX BOLT M12x1.75x45L

HEXNUT M20x2.5

SPRING WASHER FOR M20
WASHER FOR M20

HEX BOLT M20x2.5x60L

HOSE CLAMP 1"
TEXTILE HOSE 1" !

TIGHTENING TORQUE (A2-70)

M TORQUE (Nm)

6 0

HOSE CLAMP 1"
8 10 TEXTILE HOSE 1"
] 330 HEX BOLT M20 x30L
HEX LOCK NUT M20
i 50 WASHER FOR M20
1% 1%0.0 SPRING WASHER FOR M20
13

ECS RIGGING & ASSEMBLY INSTRULCTION



— Basin Section Assembly

HEATAWAY|

Step 6:Move Assembled Basin to Position

TIGHTENING TORQUE 1A2-70)
M TOROUE (Nm)
b 0
] 170
] 330
1 g1
16 1500

LOUVER

14



——__ Assembly Fan set

HEATAWAY|

TIGHTENING TORQUE (A2-70)

M TOROUE (Nm)
b 0

] 1740

i 330

12 57.0

16 1500

HEX BOLT
MB8x1.25x35L
WASHER SPRING M8
WASHER M8

15



——

HEATAWAY|

Assembly Fan Section to Basin Section

=, BUTYL ON SURFACE

BUTYL ON SURFACE

TIGHTENING TORQUE (A2-70)
M TORQUE (N
§ 10
g 170
10 310
12 570
1 1400

16



~—— _ Assembly Fan Section to Basin Section

[HEATAWAY]

Set Upper section on BASIN Section by
setting in middle of BASIN Section

TIGHTENING TORQUE (A2-70)

M TORQUE (Nm)
b 0

] 1740

10 330

12 57.0

16 1500

ECS RIGGING & ASSEMBLY INSTRLUI

TION

Use rod guide for guide upper section and BASIN
Section and make sure front side and back side are
in position before assembly

HENBOLT Mixl xSl
— R
I.' HLAT WASHER OIS

FLAT WASHER FOR M/ "'.,."
SPRIMG WASHER FOR 1B/ f

HEXNUT MBS [/
DETAL : 1

17



Final Assembly

HEATAWAY

nskall bolt

DETAL

insfall bolt

Plate

embly

Ass

-10)

NING TORQUE (A2

|8

TIGHTE

— |
E |
-
= =
wa | =3 = | = =]
= | - | e v
o3 p— | W —
[= 4
=]
[l
= = |2 |E

18



HEATAWAY]

Footprint

BRAND-NEW
St GENERATION

RIGGING & ASSEMBLY

INSTRUCTION

Model
EC9-0960-0712C-L
EC9-1000-0712C-S

ECS-1120-0712C-M
ECS-1200-0712C-L
ELCS-12/70-0712C-M
ECS-1320-0712C-M
ECS-1370-0712C-L
ECS-1410-0712C-L

k
k

L
= T ; |. -_—l::.l.
- T - e
1 h. J gt o
LA

e Fi

S

-

—r——

ﬂﬂiﬁ
¥
|
I

IH

-
et

L

B - '-_.I
ey |
. .".-‘"_";'_ k
- L] ;, . --

www.heataway.net



. |
—

[HEATAWAY]

Piping Connection

——

RIEATARATY

N5 N3
PIPING CONNECTION
MARK DESCRIPTION aTyY SIZE THREAD VALVE

N1 REFRIGERANT INLET 2 L" =

N? REFRIGERANT QUTLET ? £" =

N3 |MAKE UP WATER 1 /g BSPTIF BALL VALVE
N. | OVER FLOW 1 BSPTIM) -

N5 | DRAIN 1 r BSPTIF) BALL VALVE
N6 | QUICK REFILL 1 2 BSPTIF) | BALL VALVE

20



E-'ZELTEFEJ Basin Section Assembly

—

Step 1:Move Basintoinstall area for prepare to assembly pump
support

TIGHTENING TORQUE (A2-70]
H TORQUE (Nm)

& 10

] 170

it 3340

1z 510

16 1500

ECS RIGGING & ASSEMBLY INSTRULCTION



——

HEATAWAY

__ Basin Section Assembly

Step 2 : Water Deflect Assembly

TIGHTENING TORQUE (A2-70]
H TORQUE (Nm)
& 10
] 170
it 3340
1z 510
16 1500

ECS RIGG

o
MG & A

SSEMBLY INSTRUCTION

HEX BOLT
M8x1.25x20L

WING NUT M8
| WASHER M8

HEX BOLT
MBx1.25x20L
HEX.LOCKNUT
M6Ex1.25

WASHER M6
SPRING WASHER M6

e



i

Basin Section Assembly

Step 3 Piping and Valve Assembly

TIGHTENING TORQUE (A2-70]

H TORQUE (Nm)
& 10

] 170

1] 3340

12 51.0

16 1800

ECS RIGGING & ASSEMBLY INSTRULCTION

PIPE OVER FLOW

BOLT M8x1.25x40L

NR GASKET

WASHER FOR M8
HEX.LOCK NUT M8X1.25

BALL VALVE

DRAIN WATER PIPE
BOLT M8x1.25x30L
SPRING WASHER M8
WASHER FOR M8
NR GASKET

HEX.LOCK NUT M8X1.25

PIPE WITH STRAINER
WING SCREW - M8 x 12
WASHER

BALL VALVE

DRAIN WATER PIPE
BOLT M8x1.25x30L
SPRING WASHER M8
WASHER FOR M8

NR GASKET
HEX.LOCKNUT M8X1.25

BALL VALVE

FLOAT VALVE

WASHER FOR M8

NR GASKET

PIPE MAKE UP WATER 2"
FLOAT VALVE

BOLT M8x1.25x30L
SPRING WASHER M8
HEX.LOCK NUT M8X1.25

oo
=t

e3



e Basin Section Assembly

EATRNAT)

Step 4: Water Pump Base Assembly

HEX.BOLT M10x1.5x25L
WASHER FOR M10
HEX.NUT LOCK M10x1.5

TIGHTENING TORQUE (A2-70]
H TORQUE (Nm)
& 10
] 170
1] 3340
12 510
16 1500

ECS RIGGING & ASSEMBLY INSTRULCTION

WASHER

D

Ll e

HEX.BOLT M10x1.5x35L
WASHER FOR M10

SPRING WASHER FOR M10
HEX.NUT M10x1.5

HEX.BOLT M10x1.5x30L
WASHER FOR M10

SPRING WASHER FORM10
HEX.NUT M10x15

HEX.BOLT M10x1.5x35L
WASHER FOR M10
SPRING WASHER FOR M10
HEXNUT M10x15

24



i

Basin Section Assembly

Step 5: Water Pump pipe Assembly

HEX NUT M20x2.5

SPRING WASHER FOR M20
WASHER FOR M20

HEX BOLT M20x2.5x70L

HEX NUT M12x1.75
SPRING WASHER FOR M12
WASHER FOR M12

HEX BOLT M12x1.75x45L

HEXNUT M20x2.5

SPRING WASHER FOR M20
WASHER FOR M20

HEX BOLT M20x2.5x60L

HOSE CLAMP 1"
TEXTILE HOSE 1" !
TIGHTENING TORQUE (A2-70)
M TORQUE (Nm)
b 0
HOSE CLAMP 1
- il TEXTILEHOSE ' HEX BOLT M20 x30L
i 330 HEX LOCK NUT M20
1 57.0 WASHER FOR M20
= e SPRING WASHER FOR M20

e5
ECS RIGGING & ASSEMBLY INSTRULCTION



HEATAWAY

Basin Section Assembly

Step 6:Move Assembled Basin to Position

LDUVER

TIGHTENING TORQUE (A2-70)
' M TOROUE (Nm)
] "E -

] 170

] 330

12 510

] 1500

cb



== Assembly Fan set

HEATAWAY

.')-fl'
Ly |
VAN
.\\\ i '
o e il
5\'\-\_‘ U‘ i A, ]
\ S | ry |
SO
I\N- . l‘. -
Iy s
HEX BOLT
M8x1.25x35L
WASHER SPRING M8
WASHER M8

TIGHTENING TORQUE (A2-70)
M [ ToRQUE (Nm) |
§ ' 70 '
8 170
10 ' 30
1 57.0
16 _ 140.0

e/



s Assembly Fan Section to Basin Section

HEATAWAY

BUTYLON SURFACE

TIGHTENING TORQUE (A2-70)
' M TOROUE (Nm)
] "E -

] 170

] 330

12 510

] | 1500

28



~—— _ Assembly Fan Section to Basin Section

[HEATAWAY]

Set Upper section on BASIN Section by
setting in middle of BASIN Section

TIGHTENING TORQUE (A2-70)

M TORQUE (Nm)
b 0

] 1740

10 330

12 57.0

16 1500

ECS RIGGING & ASSEMBLY INSTRLUI

TION

Use rod guide for guide upper section and BASIN
Section and make sure front side and back side are
in position before assembly

HENBOLT Mixl xSl
— R
I.' HLAT WASHER OIS

FLAT WASHER FOR M/ "'.,."
SPRIMG WASHER FOR 1B/ f

HEXNUT MBS [/
DETAL : 1

29



Final Assembly

HEATAWAY

mstall bolt

nstall bolt

10}

2.

TIGHTENING TORQUE (A

.—...
_— E~1
L= 3
| e =
= o —_
[= =
=1
et
= L =




BRAND-NEW
St GENERATION

HEATAWAY|

RIGGING & ASSEMBLY
INSTRUCTION

Footprint

Model
ECY-1300-0718C-S
EC9-1520-0718C-L
EC9-1570-0718C-5
ECS-1750-0718C-M

ECS-1/760-07180C-5

ECS-1990-0718C-M
ECS-2060-0/718C-M
ECS-2140-0718C-L
ECS-2200-0718C-L

www.heataway.net



. |
——

HEATAWAY|

Piping Connection

——

RIEATARATY

N5 | N3
PIPING CONNECTION

MARK DESCRIPTION QTY | SIZE | THREAD VALVE
N1 | REFRIGERANT INLET 2 L- - -

N2 | REFRIGERANT OUTLET 2 [ - -

N3 |MAKE UP WATER 1 2" BSPTIF) | BALL VALVE
NL | OVER FLOW 1 g BSPT(M) -

N5 | DRAIN 1 g BSPTIF) BALL VALVE
N6 | QUICK REFILL 1 2" BSPT(F) | BALL VALVE

32



_—— _ Basin Section Assembly

L

Step 1:Move Basintoinstall area for prepare to assembly pump
support

TIGHTENING TORQUE (A2-70]
H TORQUE (Nm)
& 10
] 170
it 3340
1z 510
16 1500

ECS RIGGING & ASSEMBLY INSTRULCTION



== Basin Section Assembly

[HEATAWAY]

Step 2 : Water Deflect Assembly

HEX BOLT
MEx1 25x20L

HEX.LOCK NUT

WASHER M6
SPRING WASHER M6

_ 3
pi p
i[m] i / MEx1.25

l\ HEX BOLT

M8x1.25x20L
TlEHTEHIHE TUREUE :AEJ{]] 1 WING NUT M8
H TORQUE (Nm) N WASHERMS

§ 0 )

8 170

10 330

1z 570

16 1400

34

ECS RIGGING & ASSEMBLY INSTRULCTION



i

Basin Section Assembly

Step 3 Piping and Valve Assembly

TIGHTENING TORQUE (A2-70]

H TORQUE (Nm)
& 10

] 170

1] 3340

12 51.0

16 1800

ECS RIGGING & ASSEMBLY INSTRULCTION

PIPE OVER FLOW

BOLT M8x1.25x40L

NR GASKET

WASHER FOR M8
HEX.LOCK NUT M8X1.25

BALL VALVE

DRAIN WATER PIPE
BOLT M8x1.25x30L
SPRING WASHER M8
WASHER FOR M8
NR GASKET
HEX.LOCK NUT M8X1.25

PIPE WITH STRAINER
WING SCREW - M8 x 12
WASHER

BALL VALVE

FLOAT VALVE

WASHER FOR M8

NR GASKET

PIPE MAKE UP WATER 2"
FLOAT VALVE

BOLT M8x1.25x30L
SPRING WASHER M8
HEX.LOCK NUT M8X1.25

BALL VALVE

DRAIN WATER PIPE
BOLT M8x1.25x30L
SPRING WASHER M8
WASHER FOR M8

NR GASKET
HEX.LOCKNUT M8X1.25

35



e Basin Section Assembly

EATRNAT)

Step 4: Water Pump Base Assembly

HEX.BOLT M10x1.5x25L
WASHER FOR M10
HEX.NUT LOCK M10x1.5

TIGHTENING TORQUE (A2-70]
H TORQUE (Nm)
& 10
] 170
1] 3340
12 510
16 1500

ECS RIGGING & ASSEMBLY INSTRULCTION

WASHER

D

Ll e

HEX.BOLT M10x1.5x35L
WASHER FOR M10

SPRING WASHER FOR M10
HEX.NUT M10x1.5

HEX.BOLT M10x1.5x30L
WASHER FOR M10

SPRING WASHER FORM10
HEX.NUT M10x15

HEX.BOLT M10x1.5x35L
WASHER FOR M10
SPRING WASHER FOR M10
HEXNUT M10x15

36



i

Basin Section Assembly

Step 5: Water Pump pipe Assembly

HEX NUT M20x2.5

SPRING WASHER FOR M20
WASHER FOR M20

HEX BOLT M20x2.5x70L

HEX NUT M12x1.75
SPRING WASHER FOR M12
WASHER FOR M12

HEX BOLT M12x1.75x45L

HEXNUT M20x2.5

SPRING WASHER FOR M20
WASHER FOR M20

HEX BOLT M20x2.5x60L

HOSE CLAMP 1"
TEXTILE HOSE 1" !

TIGHTENING TORQUE (A2-70)

M TORQUE (Nm)

6 0

HOSE CLAMP 1"
8 10 TEXTILE HOSE 1"
] 330 HEX BOLT M20 x30L
HEX LOCK NUT M20
i 50 WASHER FOR M20
1% 1%0.0 SPRING WASHER FOR M20
37

ECS RIGGING & ASSEMBLY INSTRULCTION



Basin Section Assembly

HEATAWAY

Step 6:Move Assembled Basin to Position

LOUVER

TfemEEEw

" TIGHTENING TORQUE (AZ-70)

TORQLE (Nm)

10

1&040

(X}

]

38



== Assembly Fan set

HEATAWAY

AN
\ |
= ; :| %,
5.\.-\"'\-\_\_\‘_ U‘ [ A . ]
.;‘\{\1;-’. "E—\_,_\___ I _'_'j
HEX BOLT
M8x1.25x35L
WASHER SPRING M8
WASHER M8

" TIGHTENING TORQUE (A2-70)
' M TORQUE (Nm)
1] 0
i T
10 330
7 57.0
16 1&040

39



e
- =

Assembly Fan Section to Basin Section

HEATAWAY

BUTYL ON SURFACE

" TIGHTENING TORQUE (A2-70)
' M TORGUE (Nm)
10
170
330
| 57.0
14040

40



~—— _ Assembly Fan Section to Basin Section

[HEATAWAY]

Set Upper section on BASIN Section by
setting in middle of BASIN Section

TIGHTENING TORQUE (A2-70)

M TORQUE (Nm)
b 0

] 1740

10 330

12 57.0

16 1500

ECS RIGGING & ASSEMBLY INSTRLUI

TION

Use rod guide for guide upper section and BASIN
Section and make sure front side and back side are
in position before assembly

HENBOLT Mixl xSl
— R
I.' HLAT WASHER OIS

FLAT WASHER FOR M/ "'.,."
SPRIMG WASHER FOR 1B/ f

HEXNUT MBS [/
DETAL : 1

41



HEATAWAY

Final Assembly

[ TIGHTENING TORQUE (A2-70)
| H TORQUE (Nm)
G 10
8 170
1 330
¥ £7.0
L] 1500




BRAND-NEW
St GENERATION

HEATAWAY|

RIGGING & ASSEMBLY
INSTRUCTION

Footprint

Model
ECY-1400-1012C-S
EC9-1600-1012C-M
EC9-1660-1012C-L
EC9-1840-1012C-M
ECS-1920-1012C-L
EC9-2000-1012C-M

ECS-cU80-10120-L

www.heataway.net



. |
——

HEATAWAY|

Piping Connection

N4
T T e al
- A ]
J N6
1L 2 & - P 2
N5 N3
PIPING CONNECTION
MARK DESCRIPTION QTY | SIZE | THREAD VALVE
N1 | REFRIGERANT INLET i L" = =
N2 | REFRIGERANT OUTLET 2 L - -
N3 |MAKE UP WATER 1 2" BSPTIF) | BALL VALVE
NL | OVER FLOW 1 g BSPT(M) -
N5 | DRAIN 1 g BSPTIF) BALL VALVE
N6 | QUICK REFILL 1 2" BSPT(F) | BALL VALVE

44



== Basin Section Assembly

HEATAWAY]

Step 1:Basin Assembly

Butylon Surface

TIGHTENING TORQUE (A2-70]
M TORQUE (Nm)
B 70
B 170
0 330
12 57.0
1 140.0

45



== Basin Section Assembly

[HEATAWAY]

Step 1:Basin Assembly

HEXCBILT MBwl 255l
I ELAT WASHER 00UIS
d I . .

: !,
FLAT WASHER FOR MR /7 / /
SPRIG WASHER FOR HE

HEXNUT M10x15

SPRING WASHER FOR MY

/

TIGHTENING TORQUE (A2-70]
M TORQUE (Nm)
] 170 FLAT WASHER FOR M10
10 330
. 510 TAL :
16 1500

46

ECS RIGGING & ASSEMBLY INSTRULCTION



——

Eﬁ-ﬁ;ﬁ] Basin Section Assembly

Step 2 Support Frame Assembly

Butylon
SurfaI e

Butylon
Surface

Butylon
Surface

j
{

- L\_\‘

HEX BOLT M10x1.5x30L \il-\...:rh
If’

HEX BOLT M10x1.5x30L
HEXNUT M10 HEXNUT M10
WASHER M10 WASHER M10

SPRING WASHER M10 SPRING WASHER M10

/
\ |
: x_f—-wm/%f-"vﬂ'" '

{
TIGHTENING TORQUE (A2-70) .l ] )
M TORQUE (Mm)
8 10 HEX BOLT M10x1.5x30L
HEX NUT M10
i 17.0 WASHER M10
m 30 SPRING WASHER M10
12 510
16 1500

47
ECS RIGGING & ASSEMBLY INSTRULCTION



== Basin Section Assembly

[HEATAWAY]

Step 3 Frame Assembly

HEX BOLT
M8x1.25x25L
HEX.LOCKNUT
MB8x1.25
WASHER M8

Butyl on Surface

TIGHTENING TORQUE (A2-70)
M TORQUE (Nm)
b LA HEX BOLT
B 170 MEx1 25x25L

HE* LOCK NUT

10 330 MBx1 25
12 830 WASHER M8
16 14040

48



—=__ Basin Section Assembly

[HEATAWAY]

Step 4 Frame Beam and Support Assembly

P = ~y
HEX BOLT M10x1.5x40L

I HEXNUT M10

I| F 1 \-] WASHER M10

P — B i SPRING WASHER M10

= —

HEX BOLT M10x1.5x30L
HEXNUT M10

WASHER M10

SPRING WASHER M10

TIGHTENING TORQUE (A2-70) HEX BOLT M10x1.5x30L
M TORQUE (Nm) HEX NUT M10
WASHER M10
& 10 SPRING WASHER M10
] 170
10 330
12 57.0
16 140.0

49

ECS RIGGING & ASSEMBLY INSTRULCTION



— Basin Section Assembly

HEATAWAY|

Step 5: Water Deflect Assembly

HE HEX BOLT
M8x1.25x20L
; WING NUT M8
_ WASHER M8

TIGHTENING TORQUE (AZ-70)

M TORQUE (Nm) S

B 10 ~ 1 e

B 170 ﬁ_}m "“*-_, HEX BOLT
] | MBx1.25x20L

L il t[h, t / HEXLOCKNUT

12 530 | rd M6x1.25

, 1 A WASHER M6
16 100 —_ r SPRING WASHER M6

50



i

Basin Section Assembly

Step 6: Piping and Valve Assembly

TIGHTENING TORQUE (A2-70)
M TORQUE (Nm)
b 10
B 170
10 330
2 57.0
® 140.0

ECS RIGGING & ASSEMBLY INSTRULCTION

PIPE OVER FLOW
BOLT M8x1.25x40L
NR GASKET

WASHER FOR M8

HEX.LOCK NUT M8X1.25 b

BALL VALVE

DRAIN WATER PIPE
BOLT M8x1.25x30L
SPRING WASHER M8
WASHER FOR M8

NR GASKET

HEX.LOCK NUT M8X1.25

PIPE WITH STRAINER
WING SCREW - M8 x 12
WASHER

BALL VALVE

FLOAT VALVE

WASHER FOR M8

NR GASKET

PIPE MAKE UP WATER 2"
FLOAT VALVE

BOLT M8x1.25x30L
SPRING WASHER M8
HEX.LOCK NUT M8X1.25

ey
] r".
i £
]
g Temw _ ul N ‘
o Cx -
o i
.
\\.\\1‘:‘-
o
3

F
.
S

",

o,
!
oy

-
o
T
s = Y
-: - -

BALL VALVE

DRAIN WATER PIPE
BOLT M8x1.25x30L
SPRING WASHER M8
WASHER FOR M8

NR GASKET
HEX.LOCKNUT M8X1.25

51




s il

@ Basin Section Assembly

Step 7 Water Pump Base Assembly

A
)

1 = ¥

HEX.BOLT M10x1.5x35L
WASHER FOR M10

SPRING WASHER FORM10
HEXNUT M10x15

HEX.BOLT M10x1.5x25L
WASHER FOR M10

HEX.NUT LOCK M10x1.5

HEX.BOLT M10x1.5x35L
WASHER FORM10
SPRING WASHER FOR M10
HEX.NUT M10x1.5

TIGHTENING TORQUE (A2-70)

H TORQUE (Nm)

; 0 HEX.BOLT M10x1.5x30L
WASHER FOR M10

8 170 SPRING WASHER FOR M10
HEX.NUT M10x15

1] 330

12 510

16 1500

52
ECS RIGGING & ASSEMBLY INSTRULCTION



== Basin Section Assembly

[HEATAWAY]

Step 8: Water Pump pipe Assembly

HEX NUT M20x2.5
SPRING WASHER FOR M20
WASHER FOR M20

HEX BOLT M20x2.5x70L

HEXNUT M12x1.75
SPRING WASHER FOR M12
WASHER FOR M12

HEX BOLT M12x1.75x45L

HEXNUT M20x2.5

SPRING WASHER FOR M20
WASHER FOR M20

HEX BOLT M20x2.5x60L

HOSE CLAMP 1"
TEXTILEHOSE 1"

TIGHTENING TORQUE (A2-70) I s
H TOROUE (Nm)
6 10
HOSE CLAMP 1"
. 1 TEXTILE HOSE 1"
0 30 HEX BOLT M20 xS0L
HEX LOCK NUT M20
i 50 WASHER FOR M20
m 1400 SPRING WASHER FOR M20

53

ECS RIGGING & ASSEMBLY INSTRULCTION



— Basin Section Assembly

HEATAWAY|

Step 9: Move Assembled Basin to Position

LOUWVER

TIGHTENING TORQUE 1A2-70)
M TOROUE (Nm)
b 0
] 170
] 330
1 g1
16 1500

54



—
—
o —

HEATAWAY|

Coil Section Assembly

Spreader Bar

M TORQUE (Nm)
: ———
] 170
10 330
1 810
] 1500

Spreader Bar

BUTYL ON SURFACE

Butylon Surface



. |

— Coil Section Assembly

HEATAWAY|

TIGHTENING TORQUE (A2-70)
TORGUE (Nm)
] 10
B 110 HEX BOLT
W 330 WASHER SPRING M8
12 510 HEX NUT M8x1.25
” 00 WASHER M8

56



Coil Section Assembly

WAY]

i

[HEATAWAY

L

Butyl on Surface

(o)
u
1]
Y—
[
)
wn
cC
@]
>
]
)
m

Butylon
Surface

llllllll

MB8x1.25x25L

HEX BOLT MBx1x20L
HEX BOLT

WASHER SPRING M6
HEXNUT M6x1
WASHER M6

WASHER SPRING M8
HEXNUT M8x1.25
WASHER M8

TOROQUE (Nm)

10
170

330

51.0

0.0

TIGHTENING TORQUE (A2-70)

10

12
16

57

TION

TRLI

MBLY IMNS

g
B ASSE

E]

ECS RIGGIM



C— FAN Section Assembly

[HEATAWAY]

HEX BOLT
MB8x1.25x25L
WASHER SPRING M8
HEX NUT M8x1.25
WASHER M8

Butylon
Surface

HEX BOLT
M8x1.25x25L
WASHER SPRING M8
HEX NUT M8x1.25
WASHER M8
| TIGHTENING TOROUE (A2-70)
| M | TOROUE(Ne)
& 10
] 170
10 330
¥ 510
16 1400

58



——_ Fan Motor Assembly

[HEATAWAY)

HEXNUT M16
SPRING WASHER FOR
M16

WASHER FOR M16
HEX BOLT
M16x1.5x60L

i ,/‘ - Li

[l
LI )

A
g
AE=—=AF

For prevents of FAN Blade warping or deformation please store by
keep retaining plate side on the floor.

TIGHTENING TORQUE (A2-70)
M TORQUE (Nm)
3 10
] 1740 |
10 30
K 510 i
16 1500




C— Fan Motor Assembly

HEATAWAY|

HEXNUT M10
SPRING WASHER FOR

M10 —
WASHER FORM10 |
HEX BOLT M10x1.5x30L |

HEXNUT M6
WASHER FOR M6
HEX BOLT
M6Ex1.5x15L |

HEXNUTM16  HEXNUTMI1O
SPRING WASHERFOR  SPRING WASHER FOR
M16  MIO
WASHERFORMI16  WASHER FORM10
HEXBOLT  HEXBOLT
M16x15x60L  M10x1.5x30L
g .-"."xl _ B
A s : O OO
HEXNUTMS [ & ) "E = I py p
WASHERFORM8 =~ ™ { = Pt . o a
HEX BOLT “ ® _ JI{Q i
M8x1.5x15L = T.T—{-\ = i | U ]
bs o |_.- 1 l.x 5 -
- ;
e z @
TIGHTENING TORQUE {A2-70}
TORQUE () I J,
D e [ o R A el e &
B 1.0 "“le = T - VN — = i
| '1'!!._.:.' _‘-.h.&'r'
B 1740 ) f . 1.: e - / )
)] 330 [ i qﬁg
12 57.0 i = | R
. 00 12283 8/13° ,,,;"“x,_ |
1 140.0 ' _ ‘
N 60
I'\.__.«"[".._?_z'l



== FAN Motor Assembly

HEATAWAY

yau \,
e b '
‘:.H\-,--u A )
i 1| i, . F {
H'rf'} | | S _ J
"Ha _.-" .'!\—-\_ e ————
- Hx‘-\..'. !
", - ’
HEX BOLT
M8x1.25x35L
WASHER SPRING M8
WASHER M8

[ TIGHTENING TOROUE (A2-70}
! M TORQUE (Nm)
& 10
B 17.40
1] 330
1z 5.0
16 1400

61



——— —
—
o —

HEATAWAY

Final Assembly

| TIGHTENING TORQUE [A2-70)

TCRQUE (Nm)
10

170

330

57.0

1500

HEX BOLT
M8x1.25x20L
WASHER SPRING M8
WASHER M8
HEXNUT M8 1.25




BRAND-NEW
St GENERATION

HEATAWAY|

RIGGING & ASSEMBLY
INSTRUCTION

Footprint

Model
EC9-2250-1018C-5
EC9-2520-1018C-M
EC9-2550-1018C-5
EC9-2860-1018C-M
ECS-2590-1018C-L
EC9-3120-1018C-M

ELS-2250-1018C-L

www.heataway.net



. |
——

HEATAWAY|

Piping Connection

N4
T T e al
- A ]
J N6
1L 2 & - P 2
N5 N3
PIPING CONNECTION
MARK DESCRIPTION QTY | SIZE | THREAD VALVE
N1 | REFRIGERANT INLET i L" = =
N2 | REFRIGERANT OUTLET 2 L - -
N3 |MAKE UP WATER 1 2" BSPTIF) | BALL VALVE
NL | OVER FLOW 1 g BSPT(M) -
N5 | DRAIN 1 g BSPTIF) BALL VALVE
N6 | QUICK REFILL 1 2" BSPT(F) | BALL VALVE

64



== Basin Section Assembly

[HEATAWAY]

» Step 1: Start Assembly from item " BASIN SECTION-F " And " BASIN SECTION-M*

Gaution:Remove Lifting lug after
:assembly basin section finished.

BASIN SECTION-M

HEX BOLT
M8x1.25x25L
WASHER

SILICONE

WASHER M8
SPRING WASHER M8
HEXNUT M8x1.25

HEXNUT M5
TIGHTENING TORQUE (A2-70) oG WASHER FOR M\
M TOROUE (Mm) A\
b 10
B 174
0 33.0
2 57.0 HEXBOLT MO1SeBlL .~ 5 -
% 1400 FLAT WASHER FOR M0 /" Butylon Surface

65

ECS RIGGING & ASSEMBLY INSTRULCTION



——

L

[EATAN

AY]

—

__ Basin Section Assembly

» Step 2: Assembly “ BASIN SECTION-B " with “ BASIN SECTION-F " And

“ BASIN SECTION-M *

TIGHTENING TORQUE (A2-70)
H TORQUE (Nm)
& 10
] 170
10 330
12 870
16 15600

ECS RIGGING & ASSEMBLY INSTRUCTION

Caution:Remove Lifting lug after
assembly basin section finished.

HEX BOLT
MB8x1.25x25L
WASHER

SILICONE

WASHER M8
SPRING WASHER M8
HEXNUT M8x1.25

HEXNUT MBx1S
SPRING WASHER FOR MR,

Butyl on Surface

HEXBOLT M10x15x300

N P
FLAT WASHER FOR M0 - 66



——

_~——__ Basin Section Assembly

[HEATAWAY]

» Step 3: Assembly Support Frame

Butylon Surface

TIGHTENING TORQUE (A2-70) T - )
M TORQUE (Nm) - HEX NUT M10x1.5
- SPRING WASHER M10
b LA - WASHER M10
B 1740 - HEX BOLT M10x1.5x30L
10 330
12 g1
16 1500

67

ECS RIGGING & ASSEMBLY INSTRULCTION



_~—=__ Basin Section Assembly

[HEATAWAY]

» Step 4: Assembly Frame Support with BASIN Set Assembly

Butylon Surface

-HEX BOLT M10x1.5x30L
- WASHER M10
\ o
R
L
- SPRING WASHER M10
-HEX NUT M10x1.5
TIGHTENING TORQUE (A2-70)
M TORQUE (Nm)
B 10
B 170
1] 330
2 57.0
% 1400
68

ECS RIGGING & ASSEMBLY INSTRULCTION



@Frﬁiﬂ Basin Section Assembly

» Step 5: Assembly Frame Support with BASIN Set Assembly

-HEXNUT M10x1.5
, - SPRINGWASHER
M10

- WASHER M10

- HEXBOLT
M10x1.5x30L

Butylon Surface

HEX BOLT

M10x1.5x30L
WASHER M10
HEXNUT M10

Butyl on Surface

TIGHTENING TORQUE (A2-70)
H TOROUE (Nm)
& 10
8 1.0
10 33.0
172 57.0
1 140.0

69
ECS RIGGING & ASSEMBLY INSTRULCTION



—— _ Basin Section Assembly

[HEATAWAY]

» Step 6: Assembly Top Frame of BASIN SECTION

"5 o o o o
o R R o
O O
o - t o
TIGHTENING TORQUE (A2-70)

M TORAUE (Mm) : ]

6 0

g 1.0 HEX BOLT

" 330 MB8x1.25x25L

. WASHER M8
i 51.0 HEX.LOCK NUT
m 1%0.0 M8x1.25

70



lﬁ“?ﬁjﬂ Basin Section Assembly

» Step 7 :Install Top Frame to BASIN SECTION and assembly MID FRAME

0.
!
e ._.-"-'-- o
o 4 = S,
’ - = -
- =~ i, o
-~ e e
~

Caution:Remove Lifting lug and eye bolt
after assembly basin section finished.

-HEXNUT M10x1.5

- SPRING WASHER M10

- WASHER M10

- HEXBOLT M10x1.5x35L

-HEX NUT M10x1.5
- SPRING WASHER M10
- WASHER M10
-HEX BOLT
M10x1.5x35L
TIGHTENING TORQUE (A2-70)

M TORQUE (Nm)

B 10

B 170

1] 330

12 57.0

% 1400

71

ECS RIGGING & ASSEMBLY INSTRULCTION



i

Basin Section Assembly

» Step 8 : Assembly support frame and Deflector

SILICONE ON SURFACE

LIIFTING EYE BOLT
S 7 MI1OXL5x17L

) WASHER FOR M10
HEX NUT M10x1.5

f‘_' -
[«
|I' Ih'.
1 '\.c ..I.-

- HEXNUT Mbx1

- SPRING WASHER M6
- WASHER M6

- HEXBOLT M6x1x20L

SILICONE AND BUTYL ON
SURFACE

- HEXNUT M10x1.5
- SPRING WASHER M10
- WASHER M10

- HEX BOLT M10x1.5x30L
_F
/
TIGHTENING TORQUE (A2-70) i{

M TORQUE (Nm) \

B 10 o

B 170

10 330

12 5.0

16 1400

72
ECS RIGGING & ASSEMBLY INSTRULCTION



== Basin Section Assembly

[HEATAWAY]

» Step 9:Install water pipe and Ball Float Valve to BASIN SECTION

HEX NUT M20x2.5
SPRING WASHER FOR M20
WASHER FOR M20

HEX BOLT M20x2.5x70L

HEXNUT M12x1.75
SPRING WASHER FOR M12
WASHER FOR M12

HEX BOLT M12x1.75x50L

HEXNUT M20x2.5

SPRING WASHER FOR M20
WASHER FOR M20

HEX BOLT M20x2.5x60L

HOSE CLAMP 1"
TEXTILEHOSE 1"

TIGHTENING TORQUE (A2-70) I s
H TOROUE (Nm)
6 10
HOSE CLAMP 1"
. 1 TEXTILE HOSE 1"
0 30 HEX BOLT M20 xS0L
HEX LOCK NUT M20
i 50 WASHER FOR M20
m 1400 SPRING WASHER FOR M20

73

ECS RIGGING & ASSEMBLY INSTRULCTION



s il

@ Basin Section Assembly

» Step 10 : Pump set assembly and install to BASIN SECTION

WASHER

D

L

HEX.BOLT M10x1.5x35L
WASHER FOR M10

SPRING WASHER FORM10
HEX.NUT M10x1.5

HEX.BOLT M10x1.5x25L
WASHER FOR M10
HEXNUT LOCK M10x1.5

HEX.BOLT M10x1.5x35L
WASHER FOR M10
SPRING WASHER FOR M10
HEXNUT M10x1.5

TIGHTENING TORQUE (A2-70)
M TORQUE (Nm)
& 10 HEX.BOLT M10x1.5x30L
WASHER FORM10
8 110 SPRING WASHER FOR M10
] 330 HEX.NUT M10x15
12 510
16 1&040
74

ECS RIGGING & ASSEMBLY INSTRULCTION



——__ Basin Section Assembly

[HEATAWAY]

» Step 10 : Pump set assembly and install to BASIN SECTION

HEX NUT M20x2.5

SPRING WASHER FOR M20
WASHER FOR M20

HEX BOLT M20x2.5x70L

HEX NUT M12x1.75
SPRING WASHER FOR M12
WASHER FOR M12

HEX BOLT M12x1.75x45L

HEX NUT M20xe.5

SPRING WASHER FOR Me20
WASHER FOR M20

HEX BOLT M20x2.5x60L

HOSE CLAMP 1"
TEXTILE HOSE 1"

[ TIGHTENING TOROUE (A2-70)
| H _TORQUE Nm)
6 7.0
. HOSE CLAMP 1"
8 1.0 TEXTILE HOSE 1"
" 330
iz 570
16 1400

VE

HEX BOLT M20 xS0L

HEX LOCKNUT M20
WASHER FOR M20
SPRING WASHER FOR M20

75



== Basin Section Assembly

HEATAWAY

Move BASIN SECTION to position

" TIGHTENING TORQUE (AZ-70)
M TOROUE (Mm)
1.0

170
330

57.0

1&040

76



——__ (oil Section Assembly

[HEATAWAY)

>> Assembly Coil Section L and R on Basin

HEX BOLT
M8x1.25x25L
WASHER SPRING M8
HEX NUT M8x1.25
WASHER M8

TIGHTENING TORQUE (A2-70)
M TOROUE (Nm)
6 T
B 17.40
10 330
F: 510
16 1500

77



Bt Coil Section Assembly

HEATAWAY

BUTYL ON
SURFACE

HEX BOLT MB&x1x20L
WASHER SPRING M6
HEXNUT M6x1
WASHER M6

HEX BOLT
M8x1.25x25L
WASHER SPRING M8
HEXNUT M8x1.25
WASHER M8

TIGHTEMING TORQUE (A2-70
' M TORQUE (Nm|
6 T
f 170
10 330
Iz 510
B 140.0

78



—— _ Fan Section Assembly

HEATAWAY|

>> Assembly FAN SectionL and R

HEX BOLT
M8x1.25x25L
WASHER SPRING M8
HEXNUT M8x1.25
WASHER M8

HEX BOLT !
MB8x1.25x25L V}r‘

WASHER SPRING M8
TIGHTENING TORQUE (A2-70] HEX NUT M8x1.25

WASHER M8
M TORQUE (Nm)

B 10

B 170 ::;‘
|

AR

10 30

12 57.0

16 1500

79



——_ Fan Motor Assembly

[HEATAWAY)

HEXNUT M16

SPRING WASHER FORM16
WASHER FOR M16

HEX BOLT M16x1.5x60L

.
LJ ¥
0]
1
L

il
i

o 15

For prevents of FAN Blade warping or deformation please store by
keep retaining plate side on the floor.

TIGHTENING TORQUE (A2-70) | |
M TORQUE (Nm) i i
8 10
B 10 | |
10 30
2 530 i i
1 1%0.0 ! :




—
—

HEATAWAY

Fan Motor Assembly

HEX NUT M10

SPRING WASHER FORM10
WASHER FOR M10

HEX BOLT M10x1.5x30L

HEXNUT M6
WASHER FOR M6
HEX BOLT
M6Ex1.5x15L |

4“%!1 ‘

N

HEXNUTM16  HEXNUTM10
SPRING WASHERFOR  SPRING WASHER FOR
M16  M10
WASHERFORM16  WASHER FORM10
HEXBOLT  HEXBOLT
M16x1.5x60L  M10x1.5x30L
g " a 1 _ B
A S OE O
HEXNUTMB | 6 ) "2 & P —
WASHERFORM8 " ™= { = f=s ; P
HEX BOLT ~ = ® _ Jf,ﬁ : fah
M8x1.5x15L e 3% i -
= Q| / 5
- £ ) kY -
- ;
- r rd-.:“
TIGHTENING TORQUE (A2-70)
M TORQUE (Nm) B .
D I e (i . e R A e T== T =
& 30 —E == ;%m Y= =]
- = ﬂ._.:.'.:lt P = o
) 1140 [ o
J -
10 330 | gﬁ?‘/ /"'/ )
= = 1 .""'\-\._‘ L] ]
[F: 5 J P 'H-.._H_\__‘
16 1£0.0 i - -

81



- Fan Section Assembly
HEATAWAY

>> |nstall FAN set With Motor to FAN Section

| —
LY

HEX BOLT
M8x1.25x35L
WASHER SPRING M8
WASHER M8

TIGHTENING TORQUE (AZ-70]
' M TORGUE (Nm)
B 1.0
B 170
10 330
12 57.0
it 1800

82



== Fan Section Install

HEATAWAY

>> |nstall FAN Section

HEX BOLT M8x1.25x20L
WASHER SPRING M8
WASHER M8

| HEXNUT M8 1.25

TIGHTEMING TORQUE (A2-70
' M TORQUE (Nm|
: -
B 170
10 330
n 57.0
1 1500




BRAND-NEW
St GENERATION

HEATAWAY|

RIGGING & ASSEMBLY
INSTRUCTION

Footprint

Model
ECY-1650-1212C-S
EC9-1890-1212C-M
ECS-1980-1212C-L
EC9-2150-1212C-M
ECS-2350-1212C-M

ELS-24b0-1212C-L

www.heataway.net



. |
——

HEATAWAY|

Piping Connection

N4
T T e al
- A ]
J N6
1L 2 & - P 2
N5 N3
PIPING CONNECTION
MARK DESCRIPTION QTY | SIZE | THREAD VALVE
N1 | REFRIGERANT INLET i L" = =
N2 | REFRIGERANT OUTLET 2 L - -
N3 |MAKE UP WATER 1 2" BSPTIF) | BALL VALVE
NL | OVER FLOW 1 g BSPT(M) -
N5 | DRAIN 1 g BSPTIF) BALL VALVE
N6 | QUICK REFILL 1 2" BSPT(F) | BALL VALVE

85



== Basin Section Assembly

HEATAWAY]

Step 1:Basin Assembly

Butylon Surface

TIGHTENING TORQUE (A2-70]
M TORQUE (Nm)
B 70
B 170
0 330
12 57.0
1 140.0

86



== Basin Section Assembly

[HEATAWAY]

Step 1:Basin Assembly ﬂ
/_‘
/
//

BASH BACK HEXBOLT MBS,

Silicone;f

f.(:l-'_-

FLAT WALHER FOR M3 _?’
SPRIG WASHER FIR M/ /
SPHING WASHER iR I /)

HEXMIT Mlis [
BETAL - 1

HEXNUT M10x15

SPRING WASHER FOR HN

/

TIGHTENING TORQUE (A2-70]
M TORQUE (Nm)
] 170 FLAT WASHER FOR M10
10 330
. 510 TAL :
16 1500

87

ECS RIGGING & ASSEMBLY INSTRULCTION



——

Eﬁ-ﬁ;ﬁ] Basin Section Assembly

Step 2 Support Frame Assembly

Butylon
Surface

k..
N | =

HEX BOLT
M10x1.5x30L
HEXNUT M10
WASHER M10
SPRING WASHER
M10

TIGHTENING TORQUE (A2-70]
H TORQUE (Nm)

& 10

] 170

it 3340

1z 510

16 1500

ECS RIGGING & ASSEMBLY INSTRULCTION

Butylon
Surface

Butylon
Surface

HEX BOLT
M10x1.5x30L
HEXNUT M10
WASHER M10
SPRING WASHER
M10

a g
RN N S

HEX BOLT
M10x1.5x30L
HEXNUT M10
WASHER M10
SPRING WASHER
M10

88



== Basin Section Assembly

[HEATAWAY]

Step 3 Frame Assembly

HEX BOLT
M8x1.25x25L
HEX.LOCKNUT
MB8x1.25
WASHER M8

Butyl on Surface

TIGHTENING TORQUE (A2-70)
M TORQUE (Nm)
b LA HEX BOLT
B 170 MEx1 25x25L

HE* LOCK NUT

10 330 MBx1 25
12 830 WASHER M8
16 14040

89



—=__ Basin Section Assembly

[HEATAWAY]

Step 4 Frame Beam and Support Assembly

HEX BOLT

[ M10x1.5x40L
|| F 1 \-] HEXNUT M10
i = =1 -4 il ]

WASHER M10

—_— SPRING WASHER

HEX BOLT
M10x1.5x30L
HEXNUT M10
WASHER M10

SPRING WASHER
M10

TIGHTENING TORQUE (A2-70) HEX BOLT

M TORAUE (Mm) M10x1.5x30L
HEX NUT M10

b 10 WASHER M10

] 174 SPRING WASHER
M10

10 330

12 570

16 1500

S0

ECS RIGGING & ASSEMBLY INSTRULCTION



— Basin Section Assembly

HEATAWAY|

Step 5: Water Deflect Assembly

HEX BOLT
M8x1.25x20L
1o WING NUT M8
1\ WASHER M8
TIGHTENING TORQUE (A2-70)
H TOROLE (Nm) T S HEX BOLT
i \'x, M6x1.25x20L
8 10 [ i T HEX.LOCKNUT
] 1740 — L. MBx1.25
.
.}M ! WASHER MG
10 330 t[h P | SPRING WASHER M6
2 57.0 [ 7
16 140.0 .

91



i

Basin Section Assembly

Step 6: Piping and Valve Assembly

TIGHTENING TORQUE (A2-70)

M TORQUE (Nm)
b 10
B 170
10 330
2 57.0
® 140.0

ECS RIGGING & ASSEMBLY INSTRULCTION

PIPE OVER FLOW
BOLT M8x1.25x40L
NR GASKET

WASHER FOR M8

HEX.LOCK NUT M8X1.25 b

BALL VALVE

DRAIN WATER PIPE
BOLT M8x1.25x30L
SPRING WASHER M8
WASHER FOR M8
NR GASKET

HEX.LOCK NUT M8X1.25

PIPE WITH STRAINER
WING SCREW - M8 x 12
WASHER

BALL VALVE

FLOAT VALVE

WASHER FOR M8

NR GASKET

PIPE MAKE UP WATER 2"
FLOAT VALVE

BOLT M8x1.25x30L
SPRING WASHER M8
HEX.LOCK NUT M8X1.25

BALL VALVE

DRAIN WATER PIPE
BOLT M8x1.25x30L
SPRING WASHER M8
WASHER FOR M8

NR GASKET
HEX.LOCKNUT M8X1.25

Se




s il

@ Basin Section Assembly

Step 7 Water Pump Base Assembly

A
)

1 = ¥

HEX.BOLT M10x1.5x35L
WASHER FOR M10

SPRING WASHER FORM10
HEXNUT M10x15

HEX.BOLT M10x1.5x25L
WASHER FOR M10

HEX.NUT LOCK M10x1.5

HEX.BOLT M10x1.5x35L
WASHER FORM10
SPRING WASHER FOR M10
HEX.NUT M10x1.5

TIGHTENING TORQUE (A2-70)

H TORQUE (Nm)

; 0 HEX.BOLT M10x1.5x30L
WASHER FOR M10

8 170 SPRING WASHER FOR M10
HEX.NUT M10x15

1] 330

12 510

16 1500

S3
ECS RIGGING & ASSEMBLY INSTRULCTION



== Basin Section Assembly

[HEATAWAY]

Step 8: Water Pump pipe Assembly

HEX NUT M20x2.5
SPRING WASHER FOR M20
WASHER FOR M20

HEX BOLT M20x2.5x70L

HEXNUT M12x1.75
SPRING WASHER FOR M12
WASHER FOR M12

HEX BOLT M12x1.75x45L

HEXNUT M20x2.5

SPRING WASHER FOR M20
WASHER FOR M20

HEX BOLT M20x2.5x60L

HOSE CLAMP 1"
TEXTILEHOSE 1"

TIGHTENING TORQUE (A2-70) I s
H TOROUE (Nm)
6 10
HOSE CLAMP 1"
. 1 TEXTILE HOSE 1"
0 30 HEX BOLT M20 xS0L
HEX LOCK NUT M20
i 50 WASHER FOR M20
m 1400 SPRING WASHER FOR M20

S4

ECS RIGGING & ASSEMBLY INSTRULCTION



— Basin Section Assembly

HEATAWAY|

Step 9:Move Assembled Basin to Position

“ LOUVER

TIGHTENING TORQUE 1A2-70)
M TOROUE (Nm)
b 0
] 170
] 330
1 g1
16 1500

95



o —

HEATAWAY|

Coil Section Assembly

Spreader Bar

M TORQUE (Nm)
: ———
] 170
10 330
1 810
] 1500

Spreader Bar

Butylon Surface

96



. |

— Coil Section Assembly

HEATAWAY|

BUTYLON SURFACE

TIGHTENING TORQUE (A2-70)

M TORQUE (Mm)
b 0

] 170

] 330

¥ 810

16 1500

HEX BOLT
MB8x1.25x25L
WASHER SPRING M8
HEXNUT M8x1.25
WASHER M8

97



Coil Section Assembly

[HEATAWAY]

—

i

Butyl on Surface

Butylon Surface

e T

Butylon
Surface

llllllll

HEX BOLT MBx1x20L
WASHER SPRING M6
HEXNUT MBx1
WASHER M6

TIGHTENING TORQUE (A2-70)

HEX BOLT

MB8x1.25x25L

TORQUE [Nm]

M

WASHER SPRING M8
HEXNUT M8x1.25
WASHER M8

10
170

330

10

570
1L0.0

1a

S8

SEMB

ECO RIGGING & &



C— FAN Section Assembly

[HEATAWAY]

HEX BOLT
MB8x1.25x25L
WASHER SPRING M8
HEX NUT M8x1.25
WASHER M8

Butylon
Surface

HEX BOLT
M8x1.25x25L
WASHER SPRING M8
HEX NUT M8x1.25
} WASHER M8
TIGHTENING TORQUE (a2-70)
H TORQUE (Nm)
B 70
a 170
10 330
12 570
16 1500

99



. |

— Fan Motor Assembly

[HEATAWAY)

HEXNUT M16
SPRING WASHER FOR
M16

WASHER FOR M16
HEX BOLT
M16x1.5x60L

For prevents of FAN Blade warping or deformation please store by
keep retaining plate side on the floor.

TIGHTENING TORQUE (A2-70) | |
” TORQUE (N i i
b W i !
B 170 i !
i 30
7 510 i i
% 140.0 ' '




Tt Fan Motor Assembly

HEATAWAY|

HEX NUT M10

SPRING WASHER FOR M10 p—
WASHER FOR M10 I
HEX BOLT M10x15x30L |

P L '-
L rm ) _.-E'
— 1 F .
{0)

HEXNUT M6
WASHER FOR M6

HEX BOLT
MBEx1.5x15L

HEXNUT M16 HEX NUT M10
SPRING WASHER FOR SPRING WASHER FOR
M16 M10
WASHER FOR M16 WASHER FORM10
HEX BOLT HEX BOLT
M16x1.5x60L M10x1.5x30L

g !
N e ” ) () (7)
HEXNUTM8 (6 ) fesso— = r v L,
WASHERFORM8 ™ | - Pamsi. . o
HEX BOLT - = ® _ JI{U )
MBx1.5x15L e So g o it | D ]
i i g/ s\ ™)

TIGHTENING TORQUE (A2-70) 9
M TORQUE (Nm) I
g 1 10 T ——— r';E__‘S'..."" e = | =
s 1.8 m% o _[§ -
B ' 170 | ; i
10 30| l ‘E’W / )
1? = [ . . ] L
= il DT R
o 1 1600 | _' T “
NN 101



== FAN Motor Assembly

HEATAWAY

s \,
L. 1 '
L e | \
i = K ", . Iy {
.'Ha _r" i S
- '\-\M\-‘ |
, A :
HEX BOLT
M8x1.25x35L
WASHER SPRING M8
WASHER M8

TIGHTENING TORQUE (A2-70)
! M TORQUE (Nm}
: s
B 17.0
10 110
12 570
i 1%0.0

102



—
o —

HEATAWAY

Final Assembly

| TIGHTENING TORQUE (AZ-70)

[

or

TORQUE (Nm)
10

==

13.0
130

51.0

150.0

HEX BOLT
MB8x1.25x20L
WASHER SPRING M8
WASHER M8
HEXNUT M8 1.25




BRAND-NEW

Ll 9t GENERATION

RIGGING & ASSEMBLY
INSTRUCTION

Footprint

Model

ECY-2600-1218C-5
EC9-2950-1218C-S
EC9-3010-1218C-M
EC9-3400-1218C-M
ECS-3730-1218C-M

EL9-3900-1218C=-L

www.heataway.net



. |
——

HEATAWAY|

Piping Connection

N4
T T e al
- A ]
J N6
1L 2 & - P 2
N5 N3
PIPING CONNECTION
MARK DESCRIPTION QTY | SIZE | THREAD VALVE
N1 | REFRIGERANT INLET i L" = =
N2 | REFRIGERANT OUTLET 2 L - -
N3 |MAKE UP WATER 1 2" BSPTIF) | BALL VALVE
NL | OVER FLOW 1 g BSPT(M) -
N5 | DRAIN 1 g BSPTIF) BALL VALVE
N6 | QUICK REFILL 1 2" BSPT(F) | BALL VALVE

105



== Basin Section Assembly

[HEATAWAY]

» Step 1: Start Assembly from item " BASIN SECTION-F " And " BASIN SECTION-M*

Caution:Remove Lifting lug after
assembly basin section finished.

BASIN SECTION-M

HEX BOLT
M8x1.25x25L
WASHER

SILICONE

WASHER M8
SPRING WASHER M8
HEXNUT M8x1.25

HEXNUT M5
TIGHTENING TORQUE (A2-70) oG WASHER FOR M\
M TOROUE (Mm) A\
b 10
B 174
0 33.0
2 57.0 HEXBOLT MO1SeBlL .~ 5 -
% 1400 FLAT WASHER FOR M0 /" Butylon Surface

106

ECS RIGGING & ASSEMBLY INSTRULCTION



E-'ZELTEEEJ Basin Section Assembly

—

» Step 2: Assembly “ BASIN SECTION-B " with “ BASIN SECTION-F " And
“ BASIN SECTION-M *

Caution:Remove Lifting lug after
assembly basin section finished.

HEX BOLT M8x1.25x25L
WASHER

SILICONE

WASHER M8
SPRING WASHER M8
HEX NUT M8x1.25

: Butylon Surface

————

il
llllll

TIGHTENING TORQUE (A2-70) HEX NUT MMx15

M TORQUE (Nm) SPRING WASHER FOR HiN ~ Butylon Surface
§ 10 '

] 170

0 330

12 810

16 150.0

HEXBOLT M0l 5x30L |
FLAT WASHER FOR M10 /"

107
ECS RIGGING & ASSEMBLY INSTRULCTION



——

_~——__ Basin Section Assembly

[HEATAWAY]

» Step 3: Assembly Frame Support

Butylon Surface

TIGHTENING TORQUE (A2-70) T - )
M TORQUE (Nm) - HEX NUT M10x1.5
- SPRING WASHER M10
b LA - WASHER M10
B 1740 - HEX BOLT M10x1.5x30L
10 330
12 g1
16 1500

108

ECS RIGGING & ASSEMBLY INSTRULCTION



——

_—

[HEATAWAY]

Basin Section Assembly

» Step 4 : Assembly Frame Support with BASIN Set Assembly

Butylon Surface

TIGHTENING TORQUE (A2-70)
M TOROUE (Nm)
b 70
B 130
H 330
12 510
16 160.0

ECO RNGGIMG B ASSEMBLY INSTRULCTION

- HEXBOLT M10x1.5x30L
- WASHER M10

N

A
L

- SPRING WASHER M10
-HEXNUT M10x1.5

109



@Frﬁiﬂ Basin Section Assembly

» Step 5: Assembly Frame Support with BASIN Set Assembly

-HEXNUT M10x1.5
, - SPRINGWASHER
M10

- WASHER M10

- HEXBOLT
M10x1.5x30L

Butylon Surface

HEX BOLT

M10x1.5x30L
WASHER M10
HEXNUT M10

Butyl on Surface

TIGHTENING TORQUE (A2-70)
H TORQUE (Nm)
B 10
] 170
] 310
12 g10
1 140.0

110
ECS RIGGING & ASSEMBLY INSTRULCTION



= Basin Section Assembly

[HEATAWAY]

» Step 6: Assembly Top Frame of BASIN SECTION

"5 o o o o
o o dh o )
O O
o - t o
TIGHTENING TORQUE (A2-70)
il TORQUE (Mm) : 7
6 10
8 170 HEX BOLT
1 330 M8x1.25x25L
= r WASHER M8
1 570 HEX LOCK NUT
1 1%0.0 M8x1.25

111

ECS RIGGING & ASSEMBLY INSTRULCTION



@—% Basin Section Assembly

» Step 7 :Install Top Frame to BASIN SECTION and assembly MID FRAME

TIGHTENING TORQUE (A2-70]
M TORQUE (Nm)
b 10
B 170
0 330
1 510
% 140.0

ECS RIGGING & ASSEMBLY INSTRULCTION

@Iﬂx RS I I
-J.-"'—-'._f'f- E H‘*—a;
1 - b .,
""_,./'/,-"f Tt
.-"-l H"\-\.. h.\"
e

Caution:Remove Lifting lug and eye bolt
after assembly basin section finished.

__________________________________

-HEXNUT M10x1.5

- WASHER M10

- WASHER M10
-HEXBOLT
M10x1.5x35L

- SPRING WASHER M10

- HEXBOLT M10x1.5x35L

-HEXNUT M10x1.5
- SPRING WASHER M10

112



i

Basin Section Assembly

» Step 8 : Assembly support frame and Deflector

SILICONE ON SURFACE

.-'-'- T
.-".-r

|||
{ i \\\ LIFTING EYE BOLT
-".

%,

S 7 MI1OXL5x17L
) WASHER FOR M10
HEX NUT M10x1.5

- HEXNUT Mbx1

- SPRING WASHER M6
- WASHER M6

- HEXBOLT M6x1x20L

SILICONE AND BUTYL ON
SURFACE

- HEXNUT M10x1.5
- SPRING WASHER M10

- WASHER M10
- HEXBOLT M10x1.5x30L

TIGHTENING TORQUE (A2-70)
M TORQUE (Nm)
g 70
8 170
10 330
12 570
% 140.0

113
ECS RIGGING & ASSEMBLY INSTRULCTION



== Basin Section Assembly

[HEATAWAY]

» Step 9:Install water pipe and Ball Float Valve to BASIN SECTION

HEX NUT M20x2.5
SPRING WASHER FOR M20
WASHER FOR M20

HEX BOLT M20x2.5x70L

HEXNUT M12x1.75
SPRING WASHER FOR M12
WASHER FOR M12

HEX BOLT M12x1.75x50L

HEXNUT M20x2.5

SPRING WASHER FOR M20
WASHER FOR M20

HEX BOLT M20x2.5x60L

HOSE CLAMP 1"
TEXTILEHOSE 1"

TIGHTEMING TORQUE (A2-70) L :
M TORQUE [Nm)
5 70
HOSE CLAMP 1"
§ 110 TEXTILE HOSE 1"
10 330 HEX BOLT M20 x90L
HEX LOCK NUT M20
i 510 WASHER FOR M20
% 150.0 SPRING WASHER FOR M20

114

ECS RIGGING & ASSEMBLY INSTRULCTION



s il

HEATAWAY

Basin Section Assembly

» Step 10 : Pump set assembly and install to BASIN SECTION

WASHER

)
‘\\H

D

M

HEX.BOLT M10x1.5x35L
WASHER FOR M10

SPRING WASHER FORM10
HEX.NUT M10x1.5

HEX.BOLT M10x1.5x25L
WASHER FOR M10
HEXNUT LOCK M10x1.5

TIGHTENING TORQUE (AZ-70)
M TORQUE (Nm)
b 10
§ 170
L 330
2 570
1% 1400

ECS RIGGING & ASSEMBLY INSTRULCTION

HEX.BOLT M10x1.5x35L
WASHER FOR M10
SPRING WASHER FOR M10
HEXNUT M10x1.5

HEX.BOLT M10x1.5x30L
WASHER FOR M10

SPRING WASHER FORM10
HEXNUT M10x15

115



——__ Basin Section Assembly

[HEATAWAY]

» Step 10 : Pump set assembly and install to BASIN SECTION

HEX NUT M12x1.75
SPRING WASHER FOR M12
WASHER FOR M12

HEX BOLT M12x1.75x45L

HEX NUT M20xe.5

SPRING WASHER FOR M20
WASHER FOR M20

HEX BOLT M20x2.5x60L

HOSE CLAMP 1"
TEXTILE HOSE 1"

TIGHTENING TORQUE (A2-70) |
M TORQUE (Mm)
] 174
10 310
12 810
16 1400

HEX NUT M20x2.5

SPRING WASHER FOR M20
WASHER FOR M20

HEX BOLT M20x2.5x70L

A

HOSE CLAMP 1 B

TEXTILE HOSE 1 HEX BOLT M20 x90L
HEX LOCK NUT M20
WASHER FOR M20

SPRING WASHER FOR M20

116



== Basin Section Assembly

HEATAWAY

Move BASIN SECTION to position

" TIGHTENING TORQUE (AZ-70)
M TOROUE (Mm)
1.0

170
330

57.0

1&040
117



——__ (oil Section Assembly

[HEATAWAY)

>> Assembly Coil Section L and R on Basin

TIGHTENING TORQUE (A2-70)
M TOROUE (Nm)
6 T
B 17.40
10 330
F: 510
16 1500

HEX BOLT
M8x1.25x25L
WASHER SPRING M8
HEX NUT M8x1.25
WASHER M8

118



ey Coil Section Assembly

HEATAWAY

BUTYL ON
SURFACE

HEX BOLT MBx1x20L
WASHER SPRING M6
HEXNUT M6x1
WASHER M6&

HEX BOLT
M8x1.25x25L o,
WASHER SPRING M8 ™l ™
HEX NUT M8x1.25 1T

WASHER M8 [

TIGHTENING TORQUE (A2-70)
M TORGQUE (Nm)
6 T
] 17.0
10 30
i 51.0
B 140.0

119



——_ Fan Section Assembly

HEATAWAY|

>> Assembly FAN SectionL and R

HEX BOLT
M8x1.25x25L
WASHER SPRING M8
HEX NUT M8x1.25
WASHER M8
FA
._:";;;f‘ I ‘L,l:l
HEX BOLT { |
M8x1.25x25L vy |
WASHERSPRING M8 { |
TIGHTENING TORQUE (AZ-70) HEX NUT M8x1.25 . .0
WASHER M8 |
M TORQUE (Mm) | A,
§ 7.0 |
- ~ 1
B 170 ] {
10 130 | /
12 510
16 150.0

120



——_ Fan Motor Assembly

[HEATAWAY)

TIGHTENING TORQUE (A2-70)

M TORQUE (Nm|

7 o
B 170

W 130

12 570

14 150.0

HEX NUT M16
SPRING WASHER FOR
M16

WASHER FOR M16
HEX BOLT M16x1.5x60L I

For prevents of FAN Blade warping or deformation please store by

keep retaining plate side on the floor.




——_ Fan Motor Assembly

HEATAWAY

HEX NUT M10
SPRING WASHER FOR
MO TS
WASHERFORM1O ¢ I
HEXBOLT |

M10x1.5x30L

- |

h—

L__

.,

HEXNUT M6
WASHER FOR M6
HEX BOLT
M6Bx1.5x15L |

HEXNUT M16 HEXNUT M10
SPRING WASHER FOR SPRING WASHER FOR
M16 M10
WASHER FOR M16 WASHER FOR M10
HEX BOLT HEX BOLT
M16x1.5x60L M10x1.5x30L

] P
e T W T ()
HEXNUTMS [ & ) & & - i s
WASHERFORM8 ™~ ™ { . Famei . Pt
HEX BOLT ~ S @ _ thﬁ ﬁ
M8x1.5x15L - ﬁ 1... -= In i 'L.jij:

B Ti
| I el . ]
L o |

i

TIGHTENING TORQUE (AZ2-70) | i |
- TORCRE i JHe
- i H_IF ---------------- — r‘.':-““; - :1 g ""'- ------------- _.'_:;1 rix
0 130 " t _E_ﬁ?: / )
12 3 ] T~ | | |
: - R TR )
L] ! 1400 .. 24 t |
PV 122



== Fan Section Assembly

HEATAWAY

>> |nstall FAN set With Motor to FAN Section

| TIGHTENING TORQUE [A2-70)

M TORQUE (Nm)

. =

B 170

10 330

12 510
140.0

HEX BOLT
M8x1.25x35L
WASHER SPRING M8
WASHER M8

123



Fan Section Assembly

HEATAWAY

>> |nstall FAN Section

HEX BOLT M8x1.25x20L
WASHER SPRING M8
WASHER M8

HEXNUT M8 1.25

BUTYL ON SURFACE

TORQUE (Nrm|

LEA

-

30

1500

| TIGHTENING TORQUE [A2-70)

10




BRAND-NEW
9™ GENERATION

RIGGING & ASSEMBLY
INSTRUCTION

ADDITIONAL EQUIPMENT

I' ,

www heataway.net




~—— _ \Water Cooling Coil Install

[HEATAWAY]

» Water Cooling Coil ( 1 Layer Type )

FERRULE GASKET 25.4 mm.
L \ _ FERRULE CLAMP 25.4 mm.
L "/ Ll 48
L | r, * +
I hh -" 3 '-.1'-']

&

= ™ HEX BOLT M6x1x20L
Ty SPRING WASHER FORM6
4 . WASHERFORMS6
HEXNUT M6x1

HEX.BOLT M8x1.5x20L
SPRING WASHER FOR M8
WASHER FOR M8
== HEX.NUT M5x1.5

HEX.BOLT M8x1.5x21L
FERRULE GASKET 25.4 mm. SPRING WASHER FORMS

— FERRULE CLAMP 25.4 mm WASHER FORMS
: : HEX.NUT M5x1.5

126

ECS RIGGING & ASSEMBLY INSTRULCTION



"

——

|

ATAWAY]

Water Cooling Coil Install

» Water Cooling Coil ( 2 Layer Type )

,&
&

HEX.NUT M6x1

ECS RIGGING & ASSEMBLY INSTRULCTION

HEX.BOLT MBx1x20L
T SPRING WASHER FOR M6
WASHER FOR M6

HEX.BOLT M8x1.5x20L
SPRING WASHER FOR M8
WASHER FOR M8
-—- HEX.NUT M5x1.5

FERRULE GASKET 25.4 mm.
FERRULE CLAMP 25.4 mm.

FERRULE GASKET 25.4 mm.
FERRULE CLAMP 25.4 mm.

HEX.BOLT M8x1.5x21L
SPRING WASHER FOR M8
WASHER FOR M8
HEX.NUT M5x1.5

127



Water Cooling Coil Install

EATAWAY|

[He

—_

—

¥
|

——
- -

>> Process of BASIN SECTION with Water cooling coil move to position

128

JCTION

ETAL

G & ASSEMBLY IM

ECO RN



HEATAWAY

== Standby water pump assembly

» Step 1: Start Assembly water pump base

R T R ETRTEraY:

-
S
=
-
-
-
-
-
-

HEX.BOLT M10x1.5x25L
WASHER FOR M10
HEX.NUT LOCK M10x1.5

i 1
3 o
e N
L2 "4
A1 ' ﬁ .'
<
-
‘-\-\-\"'\-\.\_\ |
s
HEX.BOLT M10x1.5x30L

WASHER FOR M10
SPRING WASHER FORM10
HEX.NUT M10x1.5

HEX.BOLT M10x1.5x35L

. WASHERFORM10
A SPRING WASHER FORM10
’ HEXNUT M10x1.5

HEX.BOLT M10x1.5x35L
WASHER FOR M10
SPRING WASHER FOR M10
HEXNUT M10x1.5

SHER P
f v T
| 1
f S Y
| P )
[ i
Y )
Jj: 4 |
I} i F I
1 L F| {
\ Iy, F
"'..__ .,-.l_. K .
S ry #

I,
LI
LI

-

HEX.BOLT M10x1.5x35L
WASHER FOR M10

SPRING WASHER FORM10
HEXNUT M10x1.5

129



?
Standby water pump assembly

» Step 2: Assembly water pump and Suction Pump pipe

N

¢ '-,-r - _::;J? BASKET

HEX.BOLT M20x2.5x60L
WASHER FOR M20
SPRING WASHER FOR M20
HEX.NUT M20x2.5

_______

BUTTERFLY VALVE 6"

HEX.BOLT M12x1.75x50L GASKET
WASHER FORM12
WASHER

SPRING WASHER FOR M12

HEX.NUT M 120x1.75

HEX.BOLT M20x2.5x120L
WASHER FOR M20
SPRING WASHER FOR M20
HEXNUT LOCK M20x2.5

HEX.BOLT M20x2.5x70L
WASHER FOR M20
SPRING WASHER FOR M20
HEXNUT LOCK M20x2.5

130
ECS RIGGING & ASSEMBLY INSTRULCTION



@—Ejﬂ Standby water pump assembly

» Step 3: Assembly Lower pump pipe

BOLT M20x2.5x90L

= WASHER FORM20
« Wi, SPRING WASHER FORM20
Tl HEXINUT M20x2.5

FLANGE 6"

CHECK VALVE 5"

STUD BOLT M16x2.0x200L
WASHER FORM16

SPRING WASHER FOR M16
HEX.NUT M16x2

TEXTILE HOSE 1”
HOSE CLAMP 1”

TEXTILE HOSE 1”
HOSE CLAMP 1”

131
ECS RIGGING & ASSEMBLY INSTRULCTION



——__ |Ladder assembly

[HEATAWAY)

++ | 1. Lower Ladder 1 Unit

) 2. Upper Ladder 1Unit

g | = ||

e e

s
T
S

Upper Ladder Lower Ladder

» Step 1: Start Assembly from Lower Ladder

HEX.BOLT M8x1.25x25L |

SPRING WASHERFOR M8 |

WASHERFORMS8 *
HEXNUT M8x1.25

HEX.BOLT M8x1.25x25L
SPRING WASHER FOR M8
WASHER FOR M8
HEX.NUT M8x1.25

HEX.BOLT M8x1.25x25L
SPRING WASHER FOR M8
WASHER FOR M8
HEXNUT M8x1.25 ]




—
o —

Platform assembly for footprint 9'

Handrail A-3

=

2

-
g
o
i

[HEATAWAY]
1. Platform A 1Set
- Platform Floor A 1Unit
- Handrail A-1 1Unit
- Handrail A-2 1Unit
- Handrail A-3 1Unit
T - Beamsupport Platform 2 Units
! ) 'IiI | :
Platform Floor A Handrail A-1 Handrail A-2

Beam support Platform

—

.

L 1-|.I—|‘
. a T T
T -
AT H
N’

(el

133



v Platform assembly for footprint 9°

[HEATAWAY)

» Step 1: Start Assembly from Platform A

~

HEX.BOLT M8x1.25x20L

: SPRING WASHER FOR M8
! WASHER FOR M8
L

N

HEX.BOLT
MB8x1.25x20L
SPRING WASHER
FOR M8

WASHER FOR M8
HEX.NUT M8x1.25

..\"
o

HEX.BOLT M8x1.25x20L
SPRING WASHER FOR M8
WASHER FOR M8

=

v HEX.BOLT M8x1.25x20L
I SPRING WASHER FOR M8
WASHER FOR M8

HEX.NUT M8x1.25

HEX.BOLT
M8x1.25x20L
SPRING WASHER
FOR M8

WASHER FOR M8
HEX.NUT M8x1.25

134



——— —
—
—

[HEATAWAY)

Platform assembly for footprint 9

» Step 2: Install Platform A

i ! I
i h )
_— |
IR
\'h_-""
[] = [
Ef: ;
. !
e

i

HEX.BOLT M10x1.25x30L
SPRING WASHER FOR M10

WASHER FOR M10

HEX.NUT M10x1.25

Beam support Platform

HEX.BOLT M10x1.25x30L

SPRING WASHER FOR M10

WASHER FOR M10
HEX.NUT M10x1.25

HEX.BOLT M10x1.25x30L
SPRING WASHER FOR M10
WASHER FOR M10
HEX.NUT M10x1.25

HEX.BOLT M10x1.25x30L
SPRING WASHER FOR M10
WASHER FOR M10
HEX.NUT M10x1.25

)

L =

- -

L
(-]

=X

HEX.BOLT M10x1.25x30L
SPRING WASHER FOR M10
WASHER FOR M10
HEX.NUT M10x1.25

HEX.BOLT M10x1.25x30L
SPRING WASHER FOR
M10

WASHER FOR M10

HEX.NUT M10x1.25
135



—

[HEATAWAY)

Platform assembly for footprint 12’

1.

Platform A

- Platform Floor A

- Handrail A-1
- Handrail A-2
- Handrail A-3

- Beam support Platform

Platform Floor A

Handrail A-3

1 Set

1 Unit
1 Unit
1 Unit
1 Unit
2 Units

e
o
s
’_.p"
Handrail A-1 Handrail A-2
e
.-a;ij;é }
e
e o
.-:3'.':""“
-
&

Beam support Platform

i
] _|, gl I i I
PR G I.i.‘ﬂ.i.ﬁ'&.% !'; P |
. . N ey

136




—— _ Platform assembly for footprint 12’

[HEATAWAY)

» Step 1: Start Assembly from Platform A

>

HEX.BOLT M8x1.25x20L
SPRING WASHER FOR M8

l.§m¥2 .
L

HEX.BOLT M8x1.25x20L
SPRING WASHER FOR M8
WASHER FOR M8
HEX.NUT M8x1.25

i,
"M

HEX.BOLT M8x1.25x20L
SPRING WASHER FOR M8
WASHER FOR M8

, HEX BOLT M8x1.25x20L
I SPRING WASHER FOR M8
WASHER FOR M8

HEX NUT M8x1.25

HEX.BOLT M8x1.25x20L
SPRING WASHER FOR M8
WASHER FOR M8
HEX.NUT M8x1.25

137



——
"

ot Platform assembly for footprint 12’

[HEATAWAY]

» Step 1: Start Assembly from Platform A

t

S
L

/

HEX.BOLT M10x1.25x30L
SPRING WASHER FOR M10
WASHER FOR M10
HEXNUT M10x1.25

f L
Beam support Platform

HEX.BOLT M10x1.25x30L
SPRING WASHER FOR M10

WASHER FOR M10

HEX.NUT M10x1.25

s " |||* & HEX.BOLT M10x1.25x30L
SPRING WASHER FOR M10
WASHER FOR M10
HEX.NUT M10x1.25

ECS RN

e T
aGIMNG B ASSEMBLY INS

TRUCTIOHK

il
I TELLHL ]
T Ay T HEX BOLT M10x1.25x30L
T L il T SPRING WASHER FOR M10
— —* I —— | I T WASHER FOR M10
== RE=H|! i HEXNUT M10x1.25
' | I 3
-3
| [
=3 : )
ol . s . al 0
HEX.BOLT M10x1.25x30L HEX.BOLT M10x1.25x30L
SPRING WASHER FORM10 SPRING WASHER FOR M10
WASHER FOR M10 WASHER FOR M10
HEXNUT M10x1.25 HEX.NUT M10x1.25

138



—

[HEATAWAY)

Platform assembly for footprint 18’

Platform A

A
il

1Set
Platform Floor A 1 Unit
Handrail A-1 1 Unit
Handrail A-2 1 Unit
Handrail A-3 1 Unit
Beam support Platform 2 Units

=
Platform Floor Handrail A-1 Handrail A-2
A
A
E i ﬁ':
.-".-:":j:-’
e
- I::-
Handrail A-3 Beam support Platform
Platform B 1Set
- Platform Floor B 1Unit
- Handrail B-1 1lUnit
- Handrail B-2 1Unit
- HandrailB-3 1Unit
i-' rq - Beamsupport Platform 3 Unit
It il 1
A, y
rﬁ_:_lz-.v.:.-f__‘.:rﬂ [L;-.ﬂ.r.!r__;ﬂ | .
— — N .
.-':-'"
A A I
i | - __{,-"" i A
-___,-' o s
e L -1
! P L
| & g .-"i'-' -
i =g >F
i J ' Platform Floor B Handrail B-1 Handrail B-2
= 3 _!.
E i .-'.’:':
.-".-:‘:j:-}
s
, =
Handrail B-3 Beam support Platform

139



——  Platform assembly for footprint 18’

HEATAWAY]

» Step 1: Start Assembly from Platform A

>

HEX.BOLT M8x1.25x20L

SPRING WASHER FOR

1 M8
WASHER FOR M8
L

HEX.BOLT
MB8x1.25x20L
SPRING WASHER
FOR M8

WASHER FOR M8
HEX.NUT M8x1.25

HEX.BOLT
M8x1.25x20L
SPRING WASHER
FOR M8

WASHER FOR M8
HEX.NUT M8x1.25

HEX.BOLT M8x1.25x20L
SPRING WASHER FOR M8
WASHER FOR M8

]

HEX.BOLT
M8x1.25x20L
SPRING WASHER
FOR M8

WASHER FOR M8
HEXNUT M8x1.25

140



PR Platform assembly for footprint 18’

[HEATAWAY]

» Step 1: Start Assembly from Platform A

“F
i # il @ I
= ﬁw. .F“:ml -"'iq-l"'l-:
“‘w""
HEX.BOLT M10x1.25x30L
SPRING WASHER FOR M10
WASHER FOR M10
HEXNUT M10x1.25

HEX.BOLT M10x1.25x30L
SPRING WASHER FOR M10
WASHER FOR M10
HEX.NUT M10x1.25

HEX.BOLT M10x1.25x30L
SPRING WASHER FORM10
WASHER FORM10

| '—”'— | HEX.NUT M10x1.25

I HEX.BOLT M10x1.25x30L
SPRING WASHER FORM10

| WASHER FOR M10

HEX.NUT M10x1.25

HEX.BOLT M10x1.25x30L HEX.BOLT M10x1.25x30L
SPRING WASHER FORM10 SPRING WASHER FORM10
WASHER FORM10 WASHER FOR M10
HEXNUT M10x1.25 HEX.NUT M10x1.25

141

ECS RIGGING & ASSEMBLY INSTRULCTION



B '

lﬁﬁiﬁﬂ Platform assembly for footprint 18’

» Step 2: Start Assembly from Platform B

HEX.BOLT M8x1.25x20L
SPRING WASHER FOR M8
WASHER FOR M8
HEXNUT M8x1.25

HEX.BOLT M8x1.25x20L
SPRING WASHER FOR M8
WASHER FOR M8

HEX.BOLT M8x1.25x20L
SPRING WASHER FOR M8
WASHER FOR M8
HEXNUT M8x1.25

HEX.BOLT M8x1.25x20L
SPRING WASHER FOR M8
WASHER FOR M8
HEXNUT M8x1.25

HEX.BOLT M8x1.25x20L
SPRING WASHER FOR M8
WASHER FOR M8
HEX.NUT M8x1.25

14e
ECS RIGGING & ASSEMBLY INSTRULCTION



== Platform assembly for footprint 18’

[HEATAWAY]

» Step 1: Start Assembly from Platform A

N

il EF L

HEX.BOLT M10x1.25x30L

SPRING WASHER FOR M10

WASHER FORM10

HEXNUT M10x1.25
L Beam support Platform

HEX.BOLT M10x1.25x30L
SPRING WASHER FOR M10
WASHER FOR M10

HEX NUT M10x1.25
HEX.BOLT s *I[I* «
M10x1.25x30L
SPRING WASHER ) ( I W
FORM10 '
WASHER FOR M10 | I !
HEXNUT M10x1.25 _al Ll

HEX.BOLT M10x1.25x30L
SPRING WASHER FOR M10
WASHER FORM10
HEXNUT M10x1.25

HEX.BOLT M10x1.25x30L
SPRING WASHER FOR M10
WASHER FOR M10
HEX.NUT M10x1.25

143

ECS RIGGING & ASSEMBLY INSTRULCTION



wearaway TOP Handrail assembly

HEX.BOLT M8x1.25x25L
SPRING WASHER FOR M8
WASHER FOR M8

NUT FOR M8

ECS RIGGING & ASSEMBLY INSTRULCTION

HEX.BOLT M6x1.25x20L
SPRING WASHER FOR M6
WASHER FOR M6

NUT FOR M6

HEX.BOLT M8x1.25x20L
SPRING WASHER FORM8
WASHER FOR M8

NUT FOR M8

HEX.BOLT M8x1.25x20L
SPRING WASHER FOR M8
WASHER FOR M8

NUT FOR M8

Va4

144



. |
——

wearawa¥l  Standard Cage assembly and Addition cage

» Standard Cage

HEX BOLT M6x1.25x25L (PAN HEAD]
SPRING WASHER FOR M6

WASHER FOR M6

NUT FOR M6

HEX.BOLT Mbx1.25x25L (PAN HEAD)
SPRING WASHER FOR M6

WASHER FOR M6

NUT FOR M6

HEX.BOLT Mbx1.25x25L
SPRING WASHER FOR M6
WASHER FOR M6

HEX.BOLT M6x1.25x30L (PAN HEAD)
SPRING WASHER FOR M6

WASHER FOR M6

NUT FOR M6

HEX.BOLT M6x1.25x25L
SPRING WASHER FOR M6
WASHER FOR M6

NUT FOR M6

145



	Slide Number 1
	Slide Number 2
	Slide Number 3
	Slide Number 4
	Slide Number 5
	Slide Number 6
	Slide Number 7
	Slide Number 8
	Slide Number 10
	Slide Number 11
	Slide Number 12
	Slide Number 13
	Slide Number 15
	Slide Number 17
	Slide Number 18
	Slide Number 19
	Slide Number 20
	Slide Number 22
	Slide Number 23
	Slide Number 24
	Slide Number 25
	Slide Number 26
	Slide Number 27
	Slide Number 28
	Slide Number 29
	Slide Number 30
	Slide Number 31
	Slide Number 32
	Slide Number 34
	Slide Number 35
	Slide Number 36
	Slide Number 37
	Slide Number 38
	Slide Number 39
	Slide Number 40
	Slide Number 41
	Slide Number 42
	Slide Number 43
	Slide Number 44
	Slide Number 45
	Slide Number 46
	Slide Number 47
	Slide Number 48
	Slide Number 49
	Slide Number 50
	Slide Number 51
	Slide Number 52
	Slide Number 53
	Slide Number 54
	Slide Number 55
	Slide Number 56
	Slide Number 57
	Slide Number 58
	Slide Number 59
	Slide Number 60
	Slide Number 61
	Slide Number 62
	Slide Number 63
	Slide Number 64
	Slide Number 65
	Slide Number 66
	Slide Number 67
	Slide Number 68
	Slide Number 69
	Slide Number 70
	Slide Number 71
	Slide Number 72
	Slide Number 73
	Slide Number 74
	Slide Number 75
	Slide Number 76
	Slide Number 77
	Slide Number 78
	Slide Number 79
	Slide Number 80
	Slide Number 81
	Slide Number 82
	Slide Number 83
	Slide Number 84
	Slide Number 85
	Slide Number 86
	Slide Number 87
	Slide Number 88
	Slide Number 89
	Slide Number 90
	Slide Number 91
	Slide Number 92
	Slide Number 93
	Slide Number 94
	Slide Number 95
	Slide Number 96
	Slide Number 97
	Slide Number 98
	Slide Number 99
	Slide Number 100
	Slide Number 101
	Slide Number 102
	Slide Number 103
	Slide Number 104
	Slide Number 105
	Slide Number 106
	Slide Number 107
	Slide Number 108
	Slide Number 109
	Slide Number 110
	Slide Number 111
	Slide Number 112
	Slide Number 113
	Slide Number 114
	Slide Number 115
	Slide Number 116
	Slide Number 117
	Slide Number 118
	Slide Number 119
	Slide Number 120
	Slide Number 121
	Slide Number 122
	Slide Number 123
	Slide Number 124
	Slide Number 125
	Slide Number 126
	Slide Number 127
	Slide Number 128
	Slide Number 129
	Slide Number 130
	Slide Number 131
	Slide Number 132
	Slide Number 133
	Slide Number 134
	Slide Number 135
	Slide Number 136
	Slide Number 137
	Slide Number 138
	Slide Number 139
	Slide Number 140
	Slide Number 141
	Slide Number 142
	Slide Number 143
	Slide Number 144
	Slide Number 145



